
199116-7 Flat Bed Pipe Frame
08-20

1

2

3

4

6

12

7
8
9

10

11

14
13

5



Model 199116-7 Parts List
A = Standard Equipment
〇= Circuit Diagram

Item#  Part# Description Q'ty Unit

1  161646-8 SIDE GUARD 2 PC.
2  457744-7 CAP 22 6 PC.
3  251541-1 THUMB SCREW M8X25 4 PC.
4  457743-9 CAP 30 4 PC.
5  265846-3 H.S.SET SCREW(CUP POINT)M8X16 2 PC.
6  161645-0 FRONT GUARD 1 PC.
7  934401-9 WING NUT M8 4 PC.
8  942201-3 SPRING WASHER 8 4 PC.
9  941201-0 FLAT WASHER 8 4 PC.

10  941201-0 FLAT WASHER 8 2 PC.
11  921497-9 HEX.BOLT M8X75 2 PC.
12  161644-2 BASE 1 PC.
13  941201-0 FLAT WASHER 8 2 PC.
14  921472-5 HEX. BOLT M8X50 2 PC.


	199116-7 Flatbed XUC01 7-15-20 2.pdf
	199116-7 (4)


